
Needed seawater reverse osmosis pilot plant in Qatar

Mohamed A. Darwish, Hassan K. Abdulrahim*, Ashraf S. Hassan, Adel O. Sharif

Qatar Environment and Energy Research Institute, Qatar Foundation, P.O. Box 5825, Doha, Qatar, emails: madarwish@qf.org.qa
(M.A. Darwish), habdelrehem@qf.org.qa (H.K. Abdulrahim), ahassan@qf.org.qa (A.S. Hassan), asharif@qf.org.qa (A.O. Sharif)

Received 26 August 2014; Accepted 9 November 2014

ABSTRACT

Seawater reverse osmosis (SWRO) is the most cost-effective, practical, and widely used
desalting system. Its energy consumption, for Arabian Gulf seawater conditions is in the
range of 5–6 kWh/m3. These are less than 1/3 of the equivalent mechanical energy of the
[...]
than 6.5 on average). The removal of suspended and
colloidal particles from the untreated SW was carried
out by flocculation and filtration. The flocculants, FeC-
lSO4 (ferric chloride sulfate), was added to the
untreated SW at the inlet to the destabilization tank.
The pH value was adjusted for destabilization and
flocculation by adding H2SO4. The media filter con-
sisted of a supporting layer (with various grain size
and height of 0.3 m), silica sand (0.7–1.2 mm, 1 m),
and hydro anthracite (1.4–2.5 mm, 0.7 m). Before
entering the storage tank, chlorine gas was added, in
condition when the chlorine content was less than the
minimum level. The filtrate in the storage tank was
then fed to the RO lines. Each of the RO lines had its
own pretreatment system to achieve the specified
quality of feedwater according to each specific RO
membrane manufacturer. They consisted of:

(1) RO Line 1: Sodium hydrogen sulfite dosing to
remove residual chlorine, activated carbon fil-
ters to ensure the complete removal of resid-
ual chlorine, antiscalant to prevent sulfate
scaling, acid dosing system to prevent carbon-
ate scaling, and cartridge filters (micron fil-
ters) to filter out particles larger than 5 μm.

(2) RO Line 2: Acid dosing system to prevent car-
bonate scaling, Polyelectrolyte dosing system
and three in-line coagulation filters to further
reduce the SDI of the feed to less than 3.0,
sodium hydrogen sulfite dosing to remove
residual chlorine, and three cartridge filters to
remove particles larger than 5 μm.

(3) RO Line 3: Acid dosing system to prevent car-
bonate scaling, antiscalant dosing system to
prevent sulfate scaling, sodium hydrogen dos-
ing system to remove residual chloride, and
two cartridge filters to filter out particles lar-
ger than 25 μm.

During the operation period, the system was suc-
cessfully controlled to give the desired quantity of fil-
trate with an SDI value of 3.6. However, during
certain conditions the system failed to produce accept-
able quality and quantity of filtrate to the RO lines.
The failures reasons were mainly attributed to clog-
ging of the dual media filters, effect of pH, dosing rate
of FeCISO4, dosing rate of polyelectrolyte, energy
input, and climatic conditions (such as temperature,
dust storm, and wind).

The effect of algal blooms on the operational perfor-
mance of UF membranes was investigated by [32–34].
Large macromolecules (e.g. polysaccharides and pro-
teins) produced by these algae are the main causes of
membrane fouling, and more than the algal cell them-
selves. High concentrations of sticky AOM substances
e.g. transparent exopolymer particles present during an
algal bloom can impair UF operation by attaching to the
membrane surface and pores resulting in permeability
decline.

2.4. SWRO for Qatar SW and previous pretreatment trials
conditions

Very limited published data on the SWRO pre-
treatment in Qatar as a result of only one found (in

Table 5
Comparison of conventional and UF membrane pretreatments [30]

Conventional pretreatment UF membrane pretreatment

Treated water quality Unstable and fluctuating water quality
depending on raw seawater (Silt density
index, SDI < 4.0)

Stable and constant water quality
(SDI < 2.0)

Average RO flux 100% 20% higher
RO membrane fouling rate High fouling potential Lower fouling potential
RO membrane cleaning frequency 1–2 times per year 4–12 times per year
Typical life time filters Filters: 20–30 years UF/NF membranes: 5–10 years

Cartridges: 2–8 weeks Cartridges: often not needed
RO membrane replacement rate 100% 33% lower
Capital cost 100% 0–25% higher 100% 0–25% higher
Footprint 100% 30–60% smaller
Energy consumption Lower than UF Higher than conventional
Chemical dosing rate High Lower
Intake line Long Shorter
Operation/management costs High Low
Miscellaneous – Better boron control

M.A. Darwish et al. / Desalination and Water Treatment 57 (2016) 3793–3819 3805



the literature) pilot plant study conducted in the
Dukhan area, West of Qatar, and were reported by
Hirai et al. [35] and Hirai et al. [1].

Hirai et al. [35], reported the study’s results of the
first phase of this pilot plant. The experimental setup
is shown in Fig. 11(a). In this work, SW was taken
from a line SW intake line that was used for the cool-
ing of a thermal power plant. Pressure-type single
media filter (called RF) using anthracite was installed
to treat SW of high turbidity. The RF filter size was
1.2 m in diameter and anthracite layer of 500 mm with
design filtration velocity of 15 m/h. The SW was then
fed to microfilters (MF) with through a by-pass line to
be used during backwashing. MF equipment was
installed to clarify the pressurized feed treated SW to
meet the RO feedwater required conditions. The MF
modules were made by Asahi Kasei Chemicals that
have 50 m2 filtration area per module and 10 modules
were used. Toray’s RO membrane elements for high-
pressure operation were adopted for the desalination
of the high salinity feed SW. Energy recovery PX was
used to recover the effluent brine energy. This experi-
ment used conventional pretreatment.

Some results of the above-mentioned Qatar’s exper-
imental work as reported by Hirai et al. [1,35] are:

(1) SW of Duhkan showed poor coagulation
property. The TDS was about 58,000 ppm and
the turbidity was usually less than 1NTU, but
increased rapidly to 10NTU in bad weather.

(2) Media filter was clogged soon in its coagula-
tion operations. Coagulant injection at the
inlet of the media filter was impossible
because of rapid clogging.

(3) Clogging of MF membrane was very rapid.
The pressure drop of the MF membranes
increased rapidly; the maximum increase rate
was 30 kPa/h. A newly developed washing
procedure enabled continuous operation. It
was easily clogged and the cleaning with 150–
200 mg/L chlorine combined with the sulfuric
acid was necessary.

(4) The recovery ratio of SWRO desalination was
set at 32.5% under HP due to high salinity of
the feed SW.

(5) SW temperature in summer increased up to
37.5˚C, which was considered very high. Con-
sidering these severe conditions, the average
membrane flux should be set at lower level.

(6) During continuous operation, serious biofoul-
ing was observed, which might be due to the
serious SW conditions. Bio-fouling of SWRO
was caused by the presence of sulfur oxida-
tion bacteria.

(7) Post treatment for boron rejection was neces-
sary to reduce boron level in product water
from 3 mg/L to less than 0.5 mg/L. Permeate
cycling process for boron removal was very
effective.

Fig. 11(a). Schematic flow diagram of demonstration plant in Dukhan [35].

3806 M.A. Darwish et al. / Desalination and Water Treatment 57 (2016) 3793–3819



Hirai et al. [1] reported the extension of the first-
phase study. During 2008, some modifications were
introduced as shown in Fig. 11(b), and concerning the
pretreatment and the SWRO process, and can be sum-
marized as, [1]:

(1) Replacement of MF membrane by UF membrane
(Toray HFU-2020 8 modules on September
2008).

(2) Replacement of the HP pump (August 2007) due
to damage, and the former all SWRO mem-
branes were replaced by a new one because of
damage or performance degradation due to
chlorine solution for MF washing flew into the
RO modules by mistake, the new modules were
Toray TM820H-400, 8 vessels × 3 elements.

(3) The presence of sulfur oxidation bacteria could
be prevented by managing injection of sulfite
salt (Sodium Hyposulfite (SBS). They concluded
that the best pretreatment was changing the
process from MF to UF and using industrial
water for decomposing chlorine.

(4) The pretreatment equipment consists of two
stages of a single-media filter packed with
anthracite followed by the UF membranes. At
the beginning, coagulant injection was planned
at the RF, but it caused furious clogging fol-
lowed by rapid increase of differential pressure,
and consequently, chemical dilution for the
backwash process, resulted in stable operations
were impossible.

2.5. Comparison between conventional and membrane
pretreatment

Combination of DAF and pressurized UF pre-
treatment was applied in Shuwaikh, Kuwait’s

SWRO desalination plant. It was proved to be an
efficient pretreatment for the SWRO system for the
SW feed that has high turbidity, and even can be
operated reliably during red tides. The UF permeate
capacity was 350million liters per d (MLD) and RO
output is 94.7MLD. The SW in that location is
highly saline, rich in organic components, and
known for occasional red tides, which can last for
10 d. The DAF and UF efficiently remove high con-
centrations of suspended solids and small-sized col-
loidal particulates. The produced RO feed SW has
consistently SDI of less than 3.0 at all times. Com-
bined DAF and UF pretreatment proved successful
in removing the increased number of particles
caused by the abnormal algae growth with turbidity
levels of up to 31 NTU. This prevents reduced pro-
duction or plant shutdown and helps ensure contin-
uous supply of potable water to the city of Kuwait.
Only small operational adjustments were needed to
be taken to guarantee optimum pretreatment for the
RO system.

The published work on the DAF pretreatment in
SWRO is limited, as indicated by Huehmer and
Henthorne [15] who present excellent review on the
subject. The use of DAF as pretreatment of SW feed is
more advantageous over conventional coagulation–
flocculation–sedimentation–filtration by preferentially
reducing proteins associated (in fresh water applica-
tions) with membrane fouling.

The difficult problem of oil contamination can be
solved by removing the oil when DAF is used during
membrane pretreatment, besides removing other pol-
lutants such as: colloids, fine and ultra-fine particles,
precipitates, ions, micro-organisms, and proteins.
Compared with typical sedimentation process, DAF
allows light particles that settle slowly to be removed
more effectively and in a shorter time; it also usually
produces a low generation of sludge from the system.

Fig. 11(b). Schematic flow diagram of demonstration plant in Dukhan [1].

M.A. Darwish et al. / Desalination and Water Treatment 57 (2016) 3793–3819 3807



3. Suggested SWRO pilot plant system

The above review indicates that extensive pretreat-
ment is needed for the feed SW to the RO membranes.
The choice of these methods is a site dependent, and
what suit a certain location may not be applied to
others. Most large SWRO projects should be started by
building a pilot plant on the same site to choose the
most suitable pretreatment processes. This is certainly
applied to Qatar. Several schemes are suggested for
the SWRO pilot plant in Qatar. All schemes for large
capacity SWRP plants are using open intakes, fine
screening, precoagulation, prechlorination, and car-
tridge filters before the RO membranes. Two trains
can be built with components shown in Fig. 12.

The first train is using conventional pretreatment
and uses coagulation-flocculation-sedimentation. DAF
is to be built and operated in parallel with the sedi-
mentation process for comparison. The sedimentation
(or DAF) is followed by GMF and cartridge filtration
before the RO inlet. The GMF can be of single or dou-
ble stages and with several media.

The second train uses a nonconventional pretreat-
ment process; with the same arrangement of the first
train, but with MF and UF following the GMF, as well
as cartridge filter (as safety) before the RO mem-
branes. Arrangements to bypass some of conventional
pretreatment process are to be included.

In an optional case for SW coming from subsurface
intake (beach well), inline coagulation and UF fol-
lowed by cartridge filtration can be used before the
RO membranes. Inline coagulation can be bypassed
for good quality water.

When the DAF filtration system is used, the clarifi-
cation and filtration processes are combined as one
unit and the pretreatment system becomes a compact
one. It is capable of removing color, and suspended

and colloidal solids through the process train compris-
ing coagulation–flocculation, DAF clarification, and
sand filtration.

The widespread of the SWRO desalination process
is primarily due to its lower consumed energy in com-
parison with thermal desalination processes and rap-
idly increasing energy costs. The reported specific
energy consumption (SEC) of SWRO in the Gulf area
is in the range of 4–6 kWh/m3 when ERD are used,
compared with equivalent mechanical specific energy
of 20–22 kWh/m3 for MSF and ME-TVC desalting sys-
tems. The SWRO consumed energy is influenced by
several parameters, such as SW salinity, recovery
ratio, number of used RO stages (single or double)
necessary to achieve the required product quality, SW
temperature, RO train configuration, selected ERD,
and efficiencies of the used pumps and ERD. In plan-
ning large SWRO system, optimization of the con-
sumed energy is important.

The SEC (total) of the desalination plant is the
summation of the consumed power by individual
SWRO processes. The SEC is itemized in the next
equation for the SW extraction, screening and pump-
ing systems, pretreatment system, RO system (for one
or two passes and cleaning), post treatment, and auxil-
iaries such as air conditioning (A/C), lighting, com-
munication systems, etc.

SEC (total) = SEC (SW extraction, screening, and
pumping) + SEC (pretreatment) + SEC (RO system for
one or two passes and cleaning) + SEC (post treat-
ment) + SEC (auxiliaries)

3.1. Pretreatment systems energy consumption

The pretreatment system contributes (but not
much) to the whole plant consumed energy. Table 6

Fig. 12. Suggested components of the SWRO pilot plant pre-treatment system SWRO system energy consumption and
ERD.

3808 M.A. Darwish et al. / Desalination and Water Treatment 57 (2016) 3793–3819



shows the SEC of several applied pretreatment pro-
cesses chosen based on the SW [36].

Filtration with the use of a static mixer is clearly
the most less energy pretreatment process for both
single and two-stage filtration. Membrane filtration
SEC range is above filtration with basins and pressure
filter filtration, then followed by more extensive con-
ventional pretreatment processes.

The share of pretreatment in the overall energy
demand of the desalting processes determined by its
specific power demand based on the product output
of the whole SWRO plant. This parameter SEC (item-
ized) is calculated from the specific power demand

SECPRF (or SEC(itemized), referred to treated filtrate
as shown in Fig. 13.

Large SWRO DP consists of a number of trains.
Each train has HP feed SW pump supplying group of
pressure vessels (PV) containing the membrane ele-
ments connected with permeate and concentrate head-
ers, and instrumented to measure flow rates,
pressures, and SW conductivities. Each train is pre-
ceded by pretreatment feed SW system and followed
by post treatment of the produce permeate. The pre-
treatment, membrane assembly, and post treatment
are designed to supply adequate quality of feedwater
to the membrane elements in order to maintain stable

Table 6
The specific energy consumption of several applied pretreatment processes chosen based on the SW characteristics [36]

No. Type of pretreatment process Abbreviation SEC (kWh/m3)

1 Filtration gravity + static mixer 1 FF + SM-1F 0.02 (one stage GMF)
2 FF + SM-2F 0.03 (two stage GMF)

2 Filtration gravity + basins 1 FF + FB-1F 0.1 (one stage GMF)
2 FF + FB-2F 0.12 (two stage GMF)

3 Filtration pressure + static mixer 1 FFP + SM-1F 0.2 (one stage GMF)
4 Sedimentation + filtration 1 S + F-1F 0.14 (one stage GMF)
5 Flotation + filtration 1 DAF + F-1F 0.15 (one stage GMF)
6 Membrane filtration MF 0.1–0.2
7 Flotation +membrane filtration DAF +MF 0.24

Fig. 13. Pre-treatment SEC based on the product output of the whole SWRO—plant, SECPRP = SEC (itemized) [36].

M.A. Darwish et al. / Desalination and Water Treatment 57 (2016) 3793–3819 3809



performance and produce the design permeate flow
and quality, respectively.

The number of membrane elements in each PV in
large desalting system is typically 6–7, and can reach
up to 8. The permeate tubes of the first to the last
membrane element in each PV are connected to form
practically one long permeate pipe inside the vessel.
The salt concentration and the osmotic pressure in the
feed-brine side increase as permeate flows through the
membranes, and brine flows along each subsequent
membrane element. High feed flow rate to the PV can
cause HP drop and possible structural damage of the
elements; while low flow rate of the feed-brine creates
insufficient turbulence, and thus high concentration
polarization causing excessive salt concentration at the
membrane surface. Therefore, there are limits of maxi-
mum feed flow to each PV and minimum brine flow
rate at its exit for a given membrane element type,
usually given by the manufacturers.

The first step in the design of the SWRO system is
to check the SW analysis. This includes electric neu-
trality, and allowable maximum recovery ratio to
avoid CaSO4 scale formation. Typical TDS in Qatar is
equal to 43,313 ppm.

Now, consider as example, an SWRO DP of typical
train capacity of 0.1 m3/s (8,640 m3/d or 1.9MIGD)
and spiral wound type membranes known as
SW30HR-LE are chosen for this plant. The membranes
according to the manufacturer test conditions have
specific permeability Kw= 1.2 L/m2h bar and mem-
brane area A = 35 m2. For flux rate 14 L/m2 h, feed
salinity XF= 43,313 ppm and the recovery ratio R = 1/3
(calculated according to Qatar water analysis to avoid
CaSO4 scale formation), the brine salinity XB is
63,696 ppm, and the average feed brine salinity XFB=
53,505 ppm.

The average osmotic pressure is approximated as
41.2 bar. The net pressure difference (NPD) required
to drive the flow is at least 11.67 bar. If the pressure
drop per vessel is equal to 2 bar and the permeate
side pressure Pp= 2 bar, then a feed pressure of 68
is high enough to give the required permeate. Cal-
culations of the SWRO consumed energy are illus-
trated for four cases shown in the next section for
average osmotic pressure equal to 41.2 bar. The NPD
required to drive the flow is at least 11.67 bar. If the
pressure drop per vessel is equal to 2 bar and the
permeate side pressure Pp= 2 bar, then a feed pres-
sure of 68 is high enough to give the required per-
meate. Now different configurations for the SWRO
are considered and the SEC per m3 permeate is
calculated.

3.2. Case A: Simple SWRO train with no energy recovery

A simple SWRO system having 0.1 m3/s permeate
capacity with conventional pretreatment and no
energy recovery used to recover the brine pressure
energy leaving the membranes is shown in Fig. 14 and
represents case A.

The energy consumed by the HP pump supplying
the feed (F) with pressure drop (ΔP) is: WHP, pump = F
(m3/s) × pressure drop ΔP (kPa)/(ηp× ηm); ηp and ηm
are the pump and motor efficiency respectively of typ-
ical values given in Table 7.

Now for permeate Pr = 0.1 m3/s, recovery ratio
RR = Pr/F = 1/3, the feed F is 0.3 m3/d, and Brine
reject (B) = 0.2 m3/s, and by taking ηp = 0.85 and
ηm = 0.95, then: WHP,pump= (0.3) × (6,800)/(0.85 × 0.95)
=2,526.316 kW; HP pump (SEC) =WHP,pump/
Pr = 2,526.316/(3,600 × 0.1) = 7.0175 kWh/m3.

cBy taking pumping energy equal 85% of total
energy, then all consumed energy, other than RO pump-
ing energy 1.24 kWh/m3; SEC (total) = 8.256 kWh/m3.

3.3. Energy recovery devices

The SEC (RO pumping) for case A is 7.0175 kWh/m3

gives real high SEC (total) of 8.256 kWh/m3 when all
specific consumed energy, other than pumping energy
of F to membranes (=1.24 kWh/m3) is added. The con-
sumed energy is one of the most important factors
which affect the water cost, and efforts to lower this
energy are to be considered.

The brine flow rate leaving the RO membrane for
1/3 recovery ratio, is twice the permeate. The brine
pressure is equal to the feed pressure minus pressure
drop in the feed-brine stream in the membranes, ΔPm,